OFFICE OF THE CHIEF MEDICAL OFFICER OF HEALTH,

BIRBHUM
COVID Management Protocol for Asymptomatic / Mild Symptomatic
Cases

idance for Medical P tition

» Tab Ivermectin(12mg) once daily preferably after fatty meal for 5 days.

» Tab Doxycycline (100mg) 1tab twice daily after food for 7 days.

» Tab Famotidin 40 mg+ Domperidone 10 mg twice daily before meals for 10 days.
*» Tab Zinc (50mg) once daily for 14 days.

» Tab Calcium with Vit D3 once daily after meal for 15 days.

*» Tab Levocetrizine (5mg) at bedtime for 10 days.

» Tab Vitamin C once daily for 14 days.

» Tab Antioxidant once daily for 14 days.

» (If fever persists for >7 days or high CT value in RT-PCR)

Tab Predmet 16mg once daily for 5 days —--» 8mg for 5 days —--= 4mg for 5days with
Famotidin 40 mg+ Domperidone 10 mg.

» Plenty of water / fluid orally.
* Tab Paracetamol (650 mg) one Tab 6 hourly or SOS (max 4 Tab in 24 hour)

» |f there is cough, sore throat use Betadine mouth gurgle (1%) 3 times a day or use
appropriate MD Inhaler Airtec FB 2 puffs at 7 am and 7 pm.

*= Avoid giving Dextromethorphan or Phenylephrine except in suitable cases.
» For loose motion, Pre and Pro biotics twice daily for 5 days.

» Tab Clonazepam (0 .25mg) before dinner if pulse rate is high.

» Take adequate Rest.

» Attend emergency department or admit to COVID hospital SOS.

» Regular & hourly monitoring of oxygen saturation and twice daily monitoring of
pulse, BP, Temp (at least).
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